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“Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 3 months only.” This test report cannot be reproduced, except in full,

without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents atwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the
time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offend may be pra ited to the fullest extent of the law.”

No. 31, Wu Chyuan Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /374 % 7 % % A7 2 # % I fg£it 31 5L
cARSRAHERE P t (886-2) 2299-3939 f (886-2) 2299-3227 WWW.tw.sgs.com
Member of the SGS Group



FRRRE
Test Report 474 %75 TX51183 /2017 /SP p#: 2017 & 05 7 19 p F#: = 2 = E

PRy

-

Pl %

B R A Rk (kY EARF RIEE CNS 15687 L3272)

BRAKEEM (F5)
q max(W/cm*) 0.178

% : THERMO LABO IIB, TYPE: KES-F7
B R &R 2022°C, gk 65+4%
K 2540.1°C, #4=@& & 350.17C

o
N
.

g 1. Bl
2. Rl
3. 2R

Sk

=

~

A <)
< AT

“Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 3 months only.” This test report cannot be reproduced, except in full,

without prior written permission of the Company.
"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format

documents, subject to Terms and Conditions for Electronic Documents atwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the

time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be pr ited to the fullest extent of the law.”
No. 31, Wu Chyuan Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /374 % 7 % % A7 2 # % I fg£it 31 5L
cARSRAHERE P t (886-2) 2299-3939 f (886-2) 2299-3227 WWW.tw.sgs.com

Member of the SGS Group



		2017-05-19T03:22:29+0000
	Geneva
	SGS officially issued document




